
CAPI?AL CIRCLE OFFICE CENTER 2540 SHUMARD OAdb4We@ 
TALLAHASSEE, FLORIDA 323994850 

9: 48 
COHM/SSI(IN 

CLERK -M-E-M-0-R- A-N-D-U-M- 

DATE: August 24,201 1 

TO: 

FROM: 

RE: 

Ann Cole, Commission Clerk, Ofice of Commission Clerk 

Robert Simpson, Engineering Specialist 11, Division of Economic Regulation 

Docket No. 110165-SU; Application for staff-assisted rate case in Highlands 
County by Utility Corporation of Florida, Inc. 

Attached are responses from the Utility regarding the July 11, 2011 letter which 
requested engineering information from Utility Corporation of Florida, Inc. Please place the 
attached documents in the docket file. 

Should you have any questions, regarding this matter, please contact me. 
[...]
utility Corporation of Florida, Inc. to pay for those repairs. As I explained to you in person, we 
are a regulated public utility, and we are not permitted to repair homeowners' tanks. 

The Florida Public Service Commission has granted the Utility Corporation of Florida certificate 
# SU916-09-S-R to operate as a public utility, and has set our fee at $32 per unit. A review of 
the approved tariff (available on-line or in our office) will show that the $32 fee does not include 
maintenance or repair of customers' collection tanks or pumps. We are licensed to treat 
effluent delivered to our collection system only, and our fee structure has been set accordingly. 

Please note that we are specifically excluded from the "maintenance and operation of the 
Customer's pipes and facilities" in Sections 7.0 and 19.0 of the approved tariff. The 
"Customer's Installation" is defined in section 7.0 of original sheet 5.0 of the tariff: "all pipes, 
shut-offs, valves, fixtures and appliances or apparatus of every kind and nature used in 
connection with or forming a part of the installation for disposing of wastewater located on the 
Customer's side of the Service Connection whether such installation is owned by the Customer 
or used by the Customer under lease or other agreement." 

Pursuant to FPSC ruling 25-30.125, the utility Corporation of Florida Inc. has on file "maps, 
drawings and/or records of its system and facilities" which clearly show that homeowners' 
collection tanks are NOT a part of our system. These drawings are also a matter of public 
record as a part of our application to the Public Service CommiSSion, docket # 080079-SU. 

While we have the right to inspect homeowners' tanks and pumps, and to refuse service to 
properties having substandard systems, we have neither the authority nor the fee structure to 
make repairs. (see Original sheet number 19.0, item 1). 

I hope this clarification is helpful. 

Sincerely, 

Lois Schlabach, SecretarylTreasurer 

CC: Florida Public Service Commission 

Phone: 863-414-2586 :Fax: 863-655-0600 



January 31, 2011 

utility Corporation ofFlori~ Inc., n 

200 Healthy Way 

Sebrin.Rs FL 33876 


RE: WATERWAY PATIO HOMES CONDOMINIUM ASSOCIATION 
PHASRn 

To Whom It May Concern: 

Please find the Association check enclosed in.the amount $1,024.00 (one 
thousand and twenty-four dollars.) The check made payable to your utility 
for payment ofthe statement received by our Association from your utility 
company. 

Please be advised that it has been and remains our position, that the 
m.afutenance ofthe STEP System. wi1hin our development is the 
responsibility ofyour-utility. In order to assure the proper treatment of 
wastewater generated by our Development, we have paid maintenance for 
the foregoing STEP system including payment ofcost ofthe electricity for 
said system.. We have been forced to do so because your company has 
defaulted in its obligations to maintain said STEP System. 

.. - Please be advised that the enclosed payment is made under protest until this 
matter can be resolved either administratively or judicially. 

On behalfofthe Board ofDirectors, 
Very truly you:s,/ . 

(+'/~.£--
Mane A Brower 
CAM: 

http:1,024.00
http:Sebrin.Rs


December 15, Uno 

Mr. Michael A. Tellschow 
100 Clubhouse Lane 
Se~~FL33876-8300 

Florida Department of 
Environmental Protection 

south D i i c t  
P.O. Box 2549 

Fort Myer~, Florida 33902-2549 

Mr. J. Timothy Sheehan 
Sheehan&Celaya 
300 Dal Hall Boulevard 
Lake %ad, R. 33852 

Charlie Crist 
Governor 

leff Kotlkamp 
Lt. Governor 

h l h i  A. Drew 
SWretary 

. .- .- 

.> 

RE: Hi- - Countv - DW 
Responsibility for STEP Systems 

Dear Mr- Tellschow and Mr. Sheehaw 

The purpose of this letter is to address recent questions regarding the "ponsibility of 
operation and maintenance of the Septic Tank Effluent Pumping (933') sewer systems 
at several subdivisions, to wit, Country Club V i  and Waterway Patio I & II. 
Ultimately, the owner of the SlEP sewer systems is responsible for their operation and 
maintenance. However, there appears to be a question as to who owns the STEX" sewer 
systems. 

Mr. Tellschow, on behalf of Spring Lake Club, Inc., provided to the Department a deed 
purporting to show the 
appurtenances to the Country Club Villas I of Spring Lake Homeowners' Association, 
Inc (homeowners association). The Department understax& that it is Mr. Tellschods 
position that this transfer of ownership induded the !XEP sewer systems to the various 
subdivision associations as an "appurtenances' to the common areas. However, the 
Department also understax& that it is the homeowners' associations' position that the 
STEP sewer systems were not transferred as "appmknances" and that they never 
accepted ownership of the STEP sewer systems. The deed submitted to the Department 
is dent on whether the STEP systems are included as " a ~ e s . "  

It is clear that the responsibility to maintain and operate the STEX" systems falls to the 
owner of the systems however; the Department does not have the authority or 
jurisdiction to deiemune ' the property rights of individuals, this is instead the province 
of the cirruit courts of Florida. See Art. V, Set. 20(c)(3), Florida Constitutio~ see also 5 
26.012(2)(g), Florida Statutes. It is also clear that the STEP systems are owned by either 
the homeowners association 01 the wastewater facility and that it is vital to both parties 

of ownership of all the common areas and 

-- 
L 

Page I of 2 



that the SEI-' systems be maintained regularly to avoid spills and potential upsets at 
the wastewater plant. 

Given this situation, it is in the best interest of all parties' to amicably resolve the issue 
of operating and maintaining t h e m  systems. If the parties cannot come to an. 
agreement as to how t hem systems will be operated and maintained, it is wiwthe 
Department's authority to pursue legal action and hold both parties jointly and .; 
severally liable pursuant to section m.141, Florida Statutes, for any violations of 
DepartmentdesorstatutesrelatedtotheSIEE'sewersystems. 

The Deparhnent expeck the parties tocome to anagreement and inform the 
Department as to how the SEI-' sewer systems will be operated and maintained in the 
future. Flease feel free to contact Gary Maier at (239) 3324975 ext 165 if you have any 
questions. 

Sincerely, 

Fn/GM/P 

Copies furnished to: 

Keith Klehna~~I, DEP - Ft. Myers 

Page20f2 



IJob Description 
- j a n 0 8  /pocket clrmtr II nitrate system s 316.80 - 

Mar48 130 GPO 100 psi chlorine pump, main plant 5 242.27 2 hours 
Mar-08 [Surge tank pump and fittings 6 hours 5.5 hours Pugh Utilities $1876.80 

$ - 664.49 6hours 6 hours Pugh UtilitlesS 1,542.58 Apr-08 lNew blower motor & starter, main lift station - 

1 Materials- 

310.00 

129.47 
3,380.38 

__ 

. -. 

Labor-Tom Quinn ILabor--Rusty -. Dean 1 Labor-other 

3hours 3 hours 
22 hours 20 hours Samers $1280.74 
5.5 hours 
9.5 hours ___~ 5.5 hours 

- 

__ 

12.5 hours~ ~ ~ ~ 
~~~~ Amp Check 2863.W 

Octo8 IC117 and turbldw recorder from CI 17 analyzer (DEP res) 1,362.74 19 hours I I 
Feb-09 /Connect 5hp pump to control panel, install circuit breakers 14 hours ! 1 Amp Check S170.W 

~ a r . 0 9  Pump t l  circun breaker for lift siition UCF supplied 
Mar49 20 amp breaker, main Ilft statlon 5 423.72 

May09 ,#15urge tankwelding 
May09 Back-up pump for main lift statlon I S  2,632.20 

~ p r m  100 psi pump to turbidity meter 5 695.35 

4 hours 1 Amp Check $187.50 
5 hours I 
5 hours ~ 

I 
, 4  hours ~ TNT 350.00 
5 hours 

__ 

Jun-09 [Surge tank blower I S  1,338 57 13 hours I 
hI49 1Ralis on mall lift station ldep reql 1 2-12'plpe. 2" diam 417.2416 hours 3 hours 
1~149 lRailson mall lift station (dep r e d  1 2"alum pipe 318" diam 208 62 1 _____. 



2.5 DESCRIPTION AND COf4DITION OF EXISTING FACILITIES 

2.1 DESCRIPTION OF FACILITIES 

Chastain-Skillinan, Inc. personnel conducted a site visit on 
September 19, 2003-5t -the _- W P  to intcrvicw the plant operator and 
determine tlie general cm?&ion of the facility. The Spring Lake Golf and 
Country Club WWTP is located within the Spring Lake Golf and Country 
Club at 525 Duane Palmer Lane, Sebring, Florida (Figure 1-1). The facility 
is operating under Permit Number FLA014315. Tlie pennit was issued on 
September 26, 2003 and expires September 25, 2008. The responsible 
authority/owner of tlie facility is listed in the permit as Mike Telescow, 
100 Country Club Drive, Sebring, Florida 33870. The current licensed 
operator of the WWTP is Aaron Bruce (Class C Operator License No. 
13135). The permitting authority is the Florida Department of 
Environmental Protection, South District, Post Office Box 2549, Fort 
Myers, Florida 33902-2549. 

- 

The WW" is located within the grounds of the golf course and 
can be reached via a pass service road. The plant is enclosed with a 5-foot 
high mesh fence on wooden posts and is secured by a 5-foot high tubular 
locking gate. 

On the premises, there is an abandoned aluminum portable office 
trailer and a n  air-conditioned plywocd and aluminum siding shed that is 
currentlv being used as storage/office space. 

. .. 
~. .' The facility is permitted to operate at 0.140 million gallon per day 

(iiisd) 3-iiioiith average daily flow. The I~VhTl' is a modular ("blue 
tube"), dual-train, extended aeration trcatinc-nt system (see enclosed site 

plan and Photo 1). The plant is permjtted tg discharge 0.OX iiigd annual 



average daily flow to a percolation pond (R001) or 0.140 mgd to the public 

access reuse system (R002). 

The following process description and tank volumcs are based on 
" As-Guilt" drawings prepared by Kennedy, Lynch, and Associates, Inc. in 
1999 and the FDEP p&&& -- 

Raw wastewater is pumped from an off-site lift station through a 
manually-cleaned bar screen and to a surge tank. From the surge tank, 
the wastewater is pumped to each treatment train. The treatment process 
consists of extended aeration, secondary clarification, effluent filtration, 
chlorination, and aerobic digestion. f i e  disinfected effluent flows by 
gravity to an effluent holding pond which is then pumped to a holding 
pond at the golf course. The effluent is used to au,ment ground water for 
use in irrigation. Effluent that fails to meet public access quality standards 
flows by gravity to a percolatiort/reject storage pond. Flow to the 
percolation/reject storage pond is controlled by a signal from the 
turbidity analyzer to a motorize reject valve located at the discharge 
piping of the chlorine contact chamber. 

Reject water that does not percolate is pumped back to the 
headworks of the plant for re-beatment. In addition, the plant is placed 
into "reject mode" when the operator is not present. Plant alarm 
consIitions are transmitted to the operator via autodialer. 

Plant residuals are aerobicallv digested, lime stabilized, and 
transportcd by a prix-ate contractor to one of two permitted agricultural 
use s&es (Palmer Sinuiions Site or Pagne Site) located in Highlands 

.. 

county. 

I\/i>?jor plant equipment a!id skructures are listed in Table 2-1 



Table 2-1. Major Plant Equipment and structures. 
_I 

! Descrivtion I Quanti& I 

. 

f 



2.2 CONDlTlOId OF FACILITIES 

2.2.1 Tanks 

The treatnient system consists of eight steel, cylindrical, open air 
tanks of varying cajikities and configurafions hepencling on the function 
and process they perform,: I One treatment train was off-line for cleaning 
and maintenance at the time of the site visit. The tanks appear 
structurally sound below the water level mark; however, significant 
corrosioii damage is evident on the guardrails, catwalk supports, tank 
rims, and tank walls. Inside the tank walls above the water line the steel 
surface is flaking and lifting off the fiaint (Photos 2, 3, 4, and 5). Tank 
integrity should be verified in order to assess the viability of repairs 
versus replacement with a new one. 

. -  

2.2.2 Pumps 

During the site visit, only a visual inspection of the pumps that 
were above water was conducted. The pumps are not located within a 
building or under a cover. Deterioration of the surface coatings is typical 
of that expected from constant exposure to direct sunlight and rain 
(Photos 6 and 7). The submersible pumps were not inspected but appear 
to be in working order. No compliance issues have been found regarding 
p~iinp function in the records search. 

2.2.3 Blowers 

": 
-::- The plant has two separate trains where aeration takes place. Trvo 

blo\zicrs (one spare) service one and a separate blower services the other. 
Thcsr. blo~vers provide air to both the aeration basins and sludge 

discstel-s. Detericmtion oi the surface coatings is typical of that especteil 
h-i>m constant exposure to direct sunlight and rain (Pholo S). Thc 

, 



operator mentioned that one of the two blo-tzws on one train may have to 
he taken out of service in order to replace the bearings. This activity is 

part of the regular plant maintenance and may not disrupt daily 
operations. 

2.2.4 EmerQency Generator - -- < -  

B 

The ci&r&cy generator is not functional (Photo 9). The operator 
confirmed that he had placed a request with the currcnt owners to obtain 
a new one but that no such request has h e n  grantcd to date. From the 
records scarch, a February 1,2005 FDEP plant inspection report noted this 
issue as being in non-compliance. It has not been addressed by the owner 
since 

2.2.5 Storage Ponds 

There are two ponds which are fed by gravity froin the chlorine 
-contact chamber based on the effluent turbidity. The effluent from the 
storage pond (Photo 10) next to the treatment plant is pumped to the golf 
course storage pond mixed with groundwater and used for irrigation. 
Tlic other pond is where the ”reject” water is stored and is circulated back 
into the plant’s headworks for further treatment (Photo 11). No 
significant erosion of the pond bernx was noted. Tlie area adjacent to the 
berms was well rnaintaincd. 

2.2.6 Reject Valve 

Tlie reject valve controls whether the effluent is discharged to the 
reject stoi-age pond or the effluent storage pond (Photo 11). Thts valve is 

Tlie va1.i.r 

q :~ 
-.;-. 

. controlled bv an electronic signal from the turbidity anal\~zer. 
appeared to he in go!x! c7perating condition. 



2.2.7 Hypochlorite Storaqe and Feed 

Sodiani Iiypochlorite used for disinfection is stored in an HDPE 
tank. The tank does not have a secondary wall to contain leaks (Photo 13). 
nxe tank is resting on a series of stack masonry blocks and is not 
restmined against tipping dw_ t.0 w&i load. The tank is exposed to direct 
suntight which accelerates the d e i d a t i o n  I of the sodium Iiypocldorite. 

- c  

A single metering pump is used to meter hypochlorite to the 
chlorine contact chamber. The metering assembly does not contain typical 
accessories such as calibration chamber and pulsation dampener. Tlie 
assembly is located under a cover; however, it is exposed to blowing rain. 
The metering pump was operational at the time of the site visit. 

22.8 Electrical System 

An inspection of the electrical system was not conducted. It is not 
- nown whether the facility has proper grounding, surge, or lightning 
-3tection. Lightning air terminals were not observed on the structures or 
--.-?&ails. 

22.9 Safety Equipment 

. 

Safety equipment, such as life rings, fire extinguishers, showers, or 
- -.: -.ashes, was not obscrved. 

7 



4.0 EXISTING FACILITY CONFIGURATION AND UNIT PROCESS CAPACITIES 
L 

Figure 4.0.1 provides a graphical illustration of the unit process flow scheme. 

Plat  operations began in the mid 1980’s with a capacity of 0.140 MGD. The current unit p m s  used 
includes the following: . -. 

Table 4.0.1 .s 
WWTF Unit Process Summary 

Capacity or 
ITEM Total Gallons # of Tanks or Units 

Surge Holding Tank 
Aeration Basin 
ClarifierS 
Filters 
Chlorine Contact Chamber 
Mud Tank 
Sludge Digester 

64,428 gal 2 